
 

Approve Deny Signatures Date 

X  Jinsu Kim 

Jinsu Kim / Environmental Engineering Specialist February 23, 2022 

x  Maria D. Bebenek for 

Daniel W. Martin, P.E. / Environmental Engineer Manager March 1, 2022 

x  Maria D. Bebenek 

Maria D. Bebenek, P.E. / Program Manager March 1, 2022 

 

Southcentral Regional Office 
CLEAN WATER PROGRAM 

a 

Application Type Renewal NPDES PERMIT FACT SHEET 
INDIVIDUAL INDUSTRIAL WASTE (IW) 

AND IW STORMWATER 

Application No. PA0010502 

Facility Type Industrial APS ID 928053 

Major / Minor Minor Authorization ID 1360608 

a 
Applicant and Facility Information 

a 

Applicant Name Letterkenny Army Depot  Facility Name Letterkenny Army Depot WWTP  

Applicant Address 1 Overcash Avenue Bldg 14  Facility Address 1 Overcash Avenue Bldg 14  

 Chambersburg, PA 17201-4150   Chambersburg, PA 17201-4150  

Applicant Contact Randall Quinn  Facility Contact Randall Quinn  

Applicant Phone (717) 267-9022  Facility Phone (717) 267-9022  

Client ID 83807  Site ID 249465  

SIC Code 3489  Municipality Greene Township  

SIC Description 
Manufacturing - Ordnance And 
Accessories, Nec 

 
County Franklin 

 

Date Application Received July 7, 2021  EPA Waived? No  

Date Application Accepted July 21, 2021  If No, Reason Discharges to TMDL  

Purpose of Application NPDES Renewal.  

a 

 

Summary of Review 

Letterkenny Army Depot (LEAD) has applied to the Pennsylvania Department of Environmental Protection (DEP) for 
reissuance of its NPDES permit.  The permit was last reissued on December 27, 2016 and became effective on January 1, 
2017.  The permit expired on December 31, 2021.   
 
Based on the review, it is recommended that the permit be drafted. 
 
 
Public Participation 
 
DEP will publish notice of the receipt of the NPDES permit application and a tentative decision to issue the individual NPDES 
permit in the Pennsylvania Bulletin in accordance with 25 Pa. Code § 92a.82.  Upon publication in the Pennsylvania Bulletin, 
DEP will accept written comments from interested persons for a 30-day period (which may be extended for one additional 15-
day period at DEP’s discretion), which will be considered in making a final decision on the application.  Any person may request 
or petition for a public hearing with respect to the application.  A public hearing may be held if DEP determines that there is 
significant public interest in holding a hearing.  If a hearing is held, notice of the hearing will be published in the Pennsylvania 
Bulletin at least 30 days prior to the hearing and in at least one newspaper of general circulation within the geographical area 
of the discharge. 



NPDES Permit Fact Sheet NPDES Permit No. PA0010502 
Letterkenny Army Depot  
 

2 

Discharge, Receiving Waters and Water Supply Information 

 

 Outfall No. 001  Design Flow (MGD) 0.29  

 Latitude 40º 0' 32.05"  Longitude -77º 37' 52.41"  

 Quad Name Roxbury  Quad Code 1824  

 Wastewater Description: IW Process Effluent with ELG  

 

 Receiving Waters Rowe Run  Stream Code 10668  

 NHD Com ID 56410815  RMI 4.57  

 Drainage Area 2.21  Yield (cfs/mi2) 0.46  

 Q7-10 Flow (cfs) 1.02  Q7-10 Basis Please see below  

 Elevation (ft)  639  Slope (ft/ft)        

 Watershed No. 7-B  Chapter 93 Class. CWF, MF  

 Existing Use None  Existing Use Qualifier N/A  

 Exceptions to Use None  Exceptions to Criteria N/A  

 Assessment Status Impaired  

 Cause(s) of Impairment Organic Enrichment/Low D.O., Siltation  

 Source(s) of Impairment Agriculture, Agriculture  

 TMDL Status Final  Name Conodoguinet Creek Watershed  

    

 Nearest Downstream Public Water Supply Intake Carlisle Borough Municipal Authority Water System  

 PWS Waters Conodoguinet Creek   Flow at Intake (cfs) 48  

 PWS RMI 35.95  Distance from Outfall (mi) 44.93  

       

 
Drainage Area 
The discharge is to Rowe Run at RM 4.57.  Previously, DEP determined that the discharge point is to a dry stream and the 
point of first use (POFU) is determined to be further downstream (1.62 miles) from the discharge point.   A drainage area 
upstream of this POFU was previously determined to be 2.21 sq.mi.   
 
Streamflow 
Nearest USGS Streamgage is 01570000 on Conodoguinet Creek near Hogestown is located about 350’ below the PA 
American Water Co. intake and is affected to some degree by the withdrawal. Recent stream flow retrievals resulted in a 
Q7-10 of 69.3 cfs for a record period of 1971-2008 at this gage. USGS split the record period to incorporate the PA American 
PWS intake. The average daily PWS withdrawal has been 6 MGD or 9.28 cfs according to Source Water Assessment 
Summary for Silver Spring Water Plant.  This results in a total flow of 78.58 cfs at the gage after adjustment for the PWS 
intake. The drainage area is reported to be 470 mi2 at the stream gage and 2.21 mi2 at the point of first use.  

Q7-10 runoff rate = (69.3+9.28)/470 = 0.167 cfs/mi2. 
Q30-10:Q7-10 = 78.3/69.3 = 1.13:1 
Q1-10:Q7-10 = 63.1/69.3 = 0.91:1 
Q7-10 = 0.167*2.21 = 0.369 cfs 

 
Daily measurements of streamflow from January 1, 1995 to September 30, 1996 at Rowe Run at T433 bridge was collected 
and discussed in previous protection report. In summary, the flows were compared to Conodoguinet Creek streamflows at 
the Hogestown USGS gage during same time period, in accordance with DEP’s SOP tilted “Design Stream Flows”, 
Document number 391-2000-023, effective date September 14, 1998. The Q7-10 was 82.7% of the lowest flow at 
Hogestown during the period. 82.7% of the lowest measured flow at Rowe Run was 1.23*0.827 = 1.02 cfs which will be 
used for WQM and other required modeling purposes. Using this Q7-10 flow, the yield is 1.02/2.21 or 0.46 cfs/mi2 which will 
be used to calculate the flow at node 2 for modeling purposes. 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0010502 
Letterkenny Army Depot  
 

3 

Rowe Run 
Rowe Run is designated as cold water fishes and supports migratory fishes.  The discharge is located in a stream segment 
that is Recreational and Aquatic Life impaired. Recreational impairment is due to pathogens and the source is unknown. 
This designation was achieved on October 10, 2015. Aquatic life impairment is due to siltation and organic enrichment/low 
DO and the source is agricultural activities.  A Total Maximum Daily Load (TMDL) was developed in December 2000 for the 
Conodoguinet Creek Watershed which includes Rowe Run.  More details will be discussed later in this report.     
 
Public Water Supply Intake 
The nearest downstream PWS intake is Carlisle Borough on the Conodoguinet Creek in North Middleton Township at RMI 
35.95 about 44.93 miles downstream of discharge. The Q7-10 at the intake is about 48 cfs so the discharge will not have an 
impact on the PWS because of the additional dilution, distance, and effluent limitations. 

 

 
Treatment Facility Summary 

a 

Treatment Facility Name: Letterkenny Army Depot 
 

WQM Permit No. Issuance Date 

2890201 10-1 06/14/2010 

2890201 A-2 09/06/2016 
 

a 

Waste Type 
Degree of 
Treatment Process Type Disinfection 

Avg Annual 
Flow (MGD) 

Industrial 
Chemical (Industrial 

Treatment) Chemical Precipitation No Disinfection 0.29 

a 

a 

Hydraulic Capacity 
(MGD) 

Organic Capacity 
(lbs/day) Load Status Biosolids Treatment 

Biosolids 
Use/Disposal 

0.29  Not Overloaded   

 
Under Standard Industrial Classification Codes of 3489, 3471, 3483, industrial activities performed at LEAD are vehicle 
repairing, paint work, specialized maintenance, electroplating, degreasing, and washing. The permittee also holds a 
groundwater treatment permit (PA0087378) and Industrial Stormwater (OB/OD) permit (PA0246891.).  All industrial 
wastewater generated during these activities are treated by an onsite wastewater treatment facility operated by LEAD.  This 
facility is designed for 0.29 MGD.  The maximum daily discharge rate is 0.1117 MGD and the average discharge rate is 
0.0510 MGD. According to the permit application, the plant operates 17 hours/day, 260 days/year. 
 
Influent flows to an equalization tank for pH adjustment and then passes through the skimmer for oil and grease.  Followed 
by oil/grease separation, wastewater is mixed with lime, sodium sulfide, and ferric chloride and pass through flocculation, 
coagulation and setting stages.  Wastewater is then treated via Moving Bed Biofilm Reactor (MBBR) biological treatment 
process in which phosphoric Acid, defoamer, Ammonia, and carbon source all are added and mixed in the MBBR.  From 
MBBR, flow is directed to a secondary clarifiers, then to sand filters and Granular Activated Carbon (GAC) filtration system 
(for backwash water).  pH is once again adjusted during these stages with sodium hydroxide.  Effluent from these stages is 
to Rowe Run via Outfall 001. 
 
According to the application, there are no chemical additives used at this facility.  All chemicals used at this facility are for 
wastewater treatment purpose(s).     
 
Sludge from primary and secondary clarifiers goes to sludge holding tanks and is dewatered in the filter press. The sludge 
is sent for disposal and the filtrates are directed to influent wet well.  
 
The stormwater outfalls are outfalls S01, S02, and SO3 which were formerly known as Outfall 002, 004, and 005, 
respectively. The stormwater outfall S02 discharges at the same point as outfall 001. The stormwater outfalls will be 
discussed in more detail in the stormwater section of the report. 
 
 
 
 



NPDES Permit Fact Sheet NPDES Permit No. PA0010502 
Letterkenny Army Depot  
 

4 

Compliance History 

a 

Summary of DMRs: A summary of past 12-month DMR data is presented on the next page. 

Summary of Inspections: 1/23/2019: Mike Benham, former DEP Water Quality Specialist, conducted an incident 
inspection in response to 250 gallons of purged groundwater from RCRA monitoring wells 
sent to the industrial wastewater treatment plant.  The industrial wastewater treatment plant 
is not intended to treat groundwater.   
01/31/2018: Pat Bowen, former DEP Water Quality Specialist, conducted a routine 
inspection.  No issues were identified at the time of inspection.  

Other Comments: A number of permit violations occurred previously.  These violations are identified below. 
 

 
 
DEP’s database shows there is one open violation associated with this permittee.  The 
violation was identified by DEP Storage Tanks on October 12, 2021 regarding failure to 
comply with underground storage tank system release detection requirements.  A draft 
permit cover letter will indicate that DEP may not finalize the permit until all violations are 
resolved and closed.    

 



NPDES Permit Fact Sheet NPDES Permit No. PA0010502 
Letterkenny Army Depot  
 

5 

Effluent Data 

 
DMR Data for Outfall 001 (from January 1, 2021 to December 31, 2021) 

 
Parameter DEC-21 NOV-21 OCT-21 SEP-21 AUG-21 JUL-21 JUN-21 MAY-21 APR-21 MAR-21 FEB-21 JAN-21 

             Flow (MGD) 
Average Monthly 0.0168 0.0155 0.0221 0.0327 0.0253 0.0245 0.0223 0.0212 0.0231 0.0294 0.0252 0.0192 

Flow (MGD) 
Daily Maximum 0.0466 0.0463 0.058 0.0627 0.0669 0.0609 0.0520 0.0626 0.0548 0.0683 0.0551 0.0545 

pH (S.U.) 
Minimum 6.7 6.5 6.9 6.7 6.8 6.7 6.9 6.7 6.6 6.8 6.4 6.7 

pH (S.U.) 
Instantaneous 
Maximum 7.3 7.4 7.3 7.4 7.6 7.7 7.5 7.6 7.8 8.0 7.8 7.8 

CBOD5 (lbs/day) 
Average Monthly 0.9 0.7 < 1.1 3.6 1.6 2.2 1.6 2.3 1.7 1.2 1.9 < 1.0 

CBOD5 (lbs/day) 
Daily Maximum 1.3 1.1 1.6 8.1 2.4 3.0 2.00 3.5 2.7 2.3 3.1 1.4 

CBOD5 (mg/L) 
Average Monthly 3.5 2.5 < 2.5 8.3 3.8 4.5 4.1 5.1 4.1 2.9 4.4 < 2.6 

CBOD5 (mg/L) 
Daily Maximum 4.9 3.0 3.4 19.7 6.3 6.4 5.3 8.7 6.0 4.6 6.8 3.2 

TSS (lbs/day) 
Average Monthly 1.4 2.0 3.4 3.7 3.0 2.6 1.1 < 1.8 2.1 1.8 2.2 1.0 

TSS (lbs/day) 
Daily Maximum 2.2 4.8 5.3 10.6 5.9 3.5 2.5 3.2 3.2 2.5 4.0 1.4 

TSS (mg/L) 
Average Monthly 6.3 6.8 8.0 8.0 6.3 5.3 3.0 < 4.0 5.3 4.4 5.3 2.5 

TSS (mg/L) 
Daily Maximum 14.0 14.0 11.0 23.0 11.0 7.0 7.00 8.0 7.0 5.0 10.0 3.0 

Oil and Grease 
(lbs/day) 
Average Monthly < 1.0 < 1.0 < 1.6 < 2.0 < 1.7 < 1.9 < 1.5 < 1.7 < 1.5 < 1.6 < 1.6 < 1.7 

Oil and Grease 
(lbs/day) 
Daily Maximum < 1.3 < 1.4 < 1.8 < 2.6 < 2.0 < 2.0 < 1.7 < 2.0 < 1.7 < 2.1 < 1.8 < 1.8 

Oil and Grease (mg/L) 
Average Monthly < 3.9 < 3.9 < 3.8 < 4.2 < 3.8 < 3.9 < 3.9 < 3.9 < 3.8 < 3.9 < 3.8 < 4.3 

Oil and Grease (mg/L) 
Daily Maximum < 4.0 < 3.9 < 4.0 < 5.7 < 3.9 < 3.9 < 4.1 < 3.9 < 3.9 < 4.1 < 3.9 < 5.7 

Total Phosphorus 
(lbs/day) 
Average Monthly < 0.04 < 0.03 < 0.04 < 0.05 < 0.04 < 0.06 < 0.05 < 0.05 < 0.05 < 0.05 < 0.04 < 0.04 



NPDES Permit Fact Sheet NPDES Permit No. PA0010502 
Letterkenny Army Depot  
 

6 

Parameter DEC-21 NOV-21 OCT-21 SEP-21 AUG-21 JUL-21 JUN-21 MAY-21 APR-21 MAR-21 FEB-21 JAN-21 

Total Phosphorus 
(lbs/day) 
Daily Maximum 0.04 < 0.04 0.06 < 0.05 < 0.05 0.08 0.09 < 0.05 0.07 0.07 < 0.05 < 0.05 

Total Phosphorus 
(mg/L) 
Average Monthly < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 < 0.10 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 < 0.1 

Total Phosphorus 
(mg/L) 
Daily Maximum 0.24 < 0.1 0.13 < 0.1 < 0.1 0.15 0.3 0.11 0.16 0.13 0.1 0.12 

Total Cadmium 
(lbs/day) 
Average Monthly 0.0006 0.0003 0.0003 < 0.0003 < 0.0003 0.0003 0.0002 0.0003 < 0.0004 0.0003 0.0005 0.0006 

Total Cadmium 
(lbs/day) 
Daily Maximum 0.0008 0.0005 0.0004 < 0.0005 < 0.0005 0.0004 0.0002 0.0004 < 0.0008 0.0007 0.001 0.0009 

Total Cadmium (mg/L) 
Average Monthly 0.0030 0.0010 0.0008 < 0.0006 < 0.0007 0.0006 0.00049 0.0007 < 0.0011 0.0007 0.0010 0.0020 

Total Cadmium (mg/L) 
Daily Maximum 0.0052 0.0016 0.00087 < 0.0010 < 0.0010 0.0009 0.00058 0.00076 < 0.0020 0.0013 0.0024 0.0023 

Total Chromium 
(lbs/day) 
Average Monthly 0.001 0.0007 0.002 < 0.001 < 0.0009 0.001 < 0.0009 0.0008 < 0.001 0.0007 0.0008 0.0006 

Total Chromium 
(lbs/day) 
Daily Maximum 0.002 0.001 0.004 0.001 0.001 0.001 0.002 0.0009 < 0.004 0.0009 0.0009 0.0008 

Total Chromium 
(mg/L) 
Average Monthly 0.005 0.003 0.006 < 0.002 < 0.002 0.002 < 0.002 0.002 < 0.004 0.002 0.002 0.002 

Total Chromium 
(mg/L) 
Daily Maximum 0.0072 0.004 0.0094 0.0033 0.0021 0.0028 0.004 0.002 < 0.01 0.0025 0.0022 0.0017 

Total Copper (lbs/day) 
Average Monthly < 0.0007 < 0.0008 < 0.001 < 0.001 < 0.002 < 0.001 < 0.001 < 0.001 < 0.003 < 0.001 < 0.001 < 0.002 

Total Copper (lbs/day) 
Daily Maximum < 0.0008 0.001 0.002 0.002 0.002 < 0.001 < 0.001 < 0.001 < 0.009 0.003 0.003 0.004 

Total Copper (mg/L) 
Average Monthly < 0.003 < 0.003 < 0.003 < 0.003 < 0.004 < 0.003 < 0.003 < 0.003 < 0.009 < 0.003 < 0.003 < 0.005 

Total Copper (mg/L) 
Daily Maximum < 0.0025 0.0036 0.0049 0.0042 < 0.005 < 0.0025 0.003 < 0.0025 < 0.025 0.0058 0.0055 0.0093 

Total Cyanide 
(lbs/day) 
Average Monthly < 0.001 < 0.001 < 0.002 < 0.002 < 0.002 < 0.002 < 0.002 < 0.002 < 0.002 < 0.002 < 0.0008 < 0.002 



NPDES Permit Fact Sheet NPDES Permit No. PA0010502 
Letterkenny Army Depot  
 

7 

Parameter DEC-21 NOV-21 OCT-21 SEP-21 AUG-21 JUL-21 JUN-21 MAY-21 APR-21 MAR-21 FEB-21 JAN-21 

Total Cyanide 
(lbs/day) 
Daily Maximum < 0.002 < 0.002 < 0.002 0.003 < 0.003 < 0.003 0.003 < 0.003 0.003 < 0.003 < 0.0009 < 0.007 

Total Cyanide (mg/L) 
Average Monthly < 0.005 < 0.005 < 0.005 < 0.005 < 0.005 < 0.005 < 0.005 < 0.005 < 0.005 < 0.005 < 0.002 < 0.006 

Total Cyanide (mg/L) 
Daily Maximum < 0.005 < 0.005 < 0.005 0.0059 < 0.005 < 0.005 0.007 < 0.005 0.0057 < 0.005 < 0.002 < 0.017 

Total Lead (lbs/day) 
Average Monthly < 0.0003 < 0.0003 < 0.0004 < 0.0005 < 0.0004 < 0.005 < 0.0004 < 0.0004 < 0.001 < 0.0004 < 0.0004 < 0.0004 

Total Lead (lbs/day) 
Daily Maximum < 0.0003 < 0.0004 < 0.0005 < 0.0005 < 0.0005 < 0.005 0.0004 < 0.0005 < 0.004 < 0.0006 < 0.0005 0.0005 

Total Lead (mg/L) 
Average Monthly < 0.001 < 0.001 < 0.001 < 0.001 < 0.0008 < 0.001 < 0.0010 < 0.001 < 0.003 < 0.001 < 0.001 < 0.001 

Total Lead (mg/L) 
Daily Maximum < 0.001 < 0.001 < 0.001 < 0.001 < 0.001 < 0.001 0.0010 < 0.001 < 0.010 < 0.001 < 0.001 0.0011 

Total Nickel (lbs/day) 
Average Monthly 0.006 0.004 0.01 0.009 0.008 0.008 0.007 0.007 < 0.006 0.003 0.004 0.006 